
DA002E
BUTTERFLY



4

5

6

7

8

3

9

13

14

15



3



4



5

Parts List



6

Exploded View



7



8



Note：Hand Tighten Bolts and Nylon Lock Nuts.

9

STEP 1

1

44

51

51
52

51
43

45
51

51

52

51
43

2

6

5

Item no. Description Qty Item no. Description Qty

1 Weight Stack Frame 1 45 Hex Head Bolt M10×90 2

2 Seat Frame 1 46 Hex Head Bolt M10×75 1

5 Bottom Cross Brace 1 51 Flat Washer φ11×φ20×2 1 6

6 Top Cross Brace 1 52 Nylon Lock Nut M10 8

44 Hex Head Bolt M10×125 2   



10

STEP 2
Note：Hand Tighten Bolts and Nylon Lock Nuts.

4

3 47

51
9

50

51

51

52

Item no. Description Qty Item no. Description Qty

3 Arm Frame 1 50 Hex Head Bolt M10×20 2

4 Arm Frame 1 51 Flat Washer φ11×φ20×2 6

9 Strengthening Plate 1 52 Nylon Lock Nut M10 2

47 Hex Head Bolt M10×70 2



11

STEP 3

Note：Hand Tighten Bolts and Nylon Lock Nuts.

68

22
21

8

Item no. Description Qty Item no. Description Qty

8 Pulley Plate 2 22 Cable 2 1

21 Cable 1 1 68 Top Plate 1

Weight Plate 15PCS

Elevated Rack

80KG 



12

STEP 4
Note：Wrench Tighten Screws.

Item no. Description Qty Item no. Description Qty

16 Front Shroud 1 29 Top Shroud 1

18 Arm Pad 2 46 Hex Head Bolt M10×75 1

23 Seat Pad 1 49 Hex Head Bolt M10×30 6

24 Back Pad 1 51 Flat Washer φ11×φ20×2 9

24

1649

51

18

49

51

46

51

29

22

51

49

49

51



13



14



15




	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21



